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ORIGINAL SAMPLE

This repot is gqoverned by, and inccrporates by reference, the Conditions of Testng as posted at the date of issuance of this report
at hnp:llwww.ggrgagvgrixa§Aggmlhgmglgggyg-ug/ggr-bg;lngg;[gpg/gpggg-ggltgms;ggndi3‘9n§/ and Is Intended for your exciusive use. Any copying or repiication of this
report to or for any other person or entty. or use of our name or trademark, is permitiad only with our prior wrilten permission. This report sets forih our findings solely
At respect 1o ine lest samples identified herein. The resulls set forth in this report are not indicative or representative of the quality or characterislics of lhe lot from
ich @ test sampie was laken of any similar or identical product unless specifically and expressly noted. Our report inciudes all of the lests requasted by you and the
resuits therect ba upen the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. Statements of
conformity are based on simple acceptance criena without taking measurement uncertainty info account, untess ctherwise requested in writing. You have 60 days
from cate of lssuance of this report to notify us of any malerial error or omission caused by our negligence oF il you require measurement uncertainty: provided.
however, that such notice shall be in writing and shall specifically address the issue you wish (o raise. A failurs to raise such issue within lhe prescribed time shall
constitute your unquaiified acceptance of the completeness of this report, the tests conducted and the correciness of the report contents.
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MATERIAL SUBMITTED BY / VENDOR
CONTACT PERSON

VENDOR'’S ADDRESS

DATE OF RECEIPT

PERFORMANCE DATE

SAMPLE DESCRIPTION

TEST REPORT
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HI TECH INTERNATIONAL

MUKUL SAREEN

RAMGARH, SAHNEWAL AIRPORT ROAD LUDHIANA — 141123

SEP 23, 2023

SEP 23, 2023, TO OCT 18, 2023
KNIFE (SAMPLE RECEIVED IN GOOD CONDITION)

END USE: EATING FOOD, AGE GROUP: /, PO NO.: /, STYLE NO.: /,
COLOR:/, SIZE: /, QTY. OF SUBMITTED SAMPLES: 10 PCS OF EACH

DEPARTMENT NO. / BUYER NAME ' MAITRI MALIK - WALMART
MARKET REPRESENTATIVE / AGENT o

MANUFACTURER :: HITECH INTERNATIONAL
COUNTRY OF ORIGIN ;2 INDIA
COUNTRY OF DESTINATION : =
SUMMARY OF TEST RESULTS
TEST REQUIRED PASS FAIL DATA
Bending Strength (Applied load, visual exam) - X
Wear Test (Actual use / functionality) X
Note:

1.The listed test is conducted as per vendor's request.

2.This report is generated in our local format and is for vendor's reference only.
3.The test requirement provided by the vendor.

4.Sample retention period is 3 months from the date of issued.

5. Tensile strength and neck deflection tests are not applicable on submitted sample.
6. Bending Strength and wear test have been subcontracted to NABL accredited Lab.

BUREAU VERITAS CONSUMER PRODUCTS SERVICES (INDIA) PVT. LTD.
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AUTHORIZED BY:
ALOK SHARMA
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REVIEWED BY :
SANJAY KUMAR
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TEST PROPERTY

TEST RESULTS DESIRABLE

Bending Strength (Applied load, visual

exam)

DATA
26.4 N

Clamp handle of utensil in vice 60% from the
end of the handle and apply a continuous
force through a 1" diameter centered on the
opposite end of the utensil until breakage
occurs, or maximum force is achieved.
Record the average bend strength for each
type of utensil (ie, fork, spoon, knife).

Breakage force or test end point should be
within 20% of the national brand.

Wear Test (Actual use / functionality) Complies [Knife]
No crack or damage was Slice an object for 100 cycles and then
observed evaluate if there is cracking/damage on the
knife blade
Record how many cuts occurred if failure
occurs prior to 100 cycles
END OF TEST REPORT
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